
 

    

 

Berlin, Germany 

2013 

© Copyright 2013 by the KompetenzZentrum Wasser Berlin gGmbH. All rights including translation into other 
languages, reserved under the Universal Copyright Convention, the Berne Convention for the Protection of Literacy and 
Artistic Works, and the International and Pan American Copyright Conventions. 

Cicerostr. 24 
D-10709 Berlin 
Germany 
Tel  +49 (0)30 536 53 800 
Fax  +49 (0)30 536 53 888 
www.kompetenz-wasser.de 

REPORT 
Contract:  11245 UEP II  
Draf t  vers ion ,  Date: 21.08.2013 

Life Cycle Assessment and                 

Life Cycle Costing of                      

tertiary treatment schemes 

Project acronym: OXERAM 2 
 

by 

Christian Remy 
[...]
TREATMENT TO TOTAL ENVIRONMENTAL IMPACTS IN EU 27 (2000) .................................................. 48 

FIGURE 22: NORMALISATION OF ENVIRONMENTAL INDICATORS (ZOOM): CONTRIBUTION OF TERTIARY 

TREATMENT TO TOTAL ENVIRONMENTAL IMPACTS IN EU 27 (2000) .................................................. 49 

FIGURE 23: NORMALISED ENVIRONMENTAL PROFILE OF SCENARIOS FOR TERTIARY TREATMENT ............. 50 

FIGURE 24: PRIMARY INVESTMENT FOR TERTIARY TREATMENT SCHEMES AT WWTP RUHLEBEN .............. 69 

FIGURE 25: OPERATIONAL COSTS PER M³ SECONDARY EFFLUENT FOR TERTIARY TREATMENT SCHEMES AT 

WWTP RUHLEBEN ................................................................................................................................. 70 

FIGURE 26: TOTAL ANNUAL COSTS OF TERTIARY TREATMENT SCHEMES AT WWTP RUHLEBEN ................. 71 

FIGURE 27: SENSITIVITY OF ANNUAL COSTS TO INTEREST RATE ................................................................... 72 

FIGURE 28: SENSITIVITY OF ANNUAL COSTS TO ELECTRICITY PRICE ............................................................. 72 

FIGURE 29: SENSITIVITY OF ANNUAL COSTS TO LIFETIME OF CONSTRUCTION ............................................ 73 



 

ix 

FIGURE 30: DESIGN VARIATIONS FOR MICROSIEVE FILTRATION .................................................................. 74 

FIGURE 31: DESIGN VARIATIONS FOR POLYMER UF ..................................................................................... 75 

FIGURE 32: DESIGN VARIATIONS FOR CERAMIC MF WITH AND WITHOUT PRE-OZONATION ...................... 76 

FIGURE 33: AVOIDED COSTS OF DISEASES IN RELATION TO NUMBER OF SWIMMING EVENTS ................... 79 

FIGURE 34: EXTERNAL COSTS OF AIR POLLUTION ASSOCIATED WITH PROCESSES FOR TERTIARY 

TREATMENT .......................................................................................................................................... 80 

FIGURE 35: ENVIRONMENTAL AND ECONOMIC EFFICIENCY OF DIFFERENT SCHEMES FOR TERTIARY 

TREATMENT .......................................................................................................................................... 84 

FIGURE 36: DESIGN OF MICROSIEVE FILTRATION + UV (VON DER WAYDBRINK 2012) ................................. 85 

FIGURE 37: DESIGN OF HIGH-RATE SEDIMENTATION + UV (KWB 2013) ....................................................... 85 

 



 

x 

List of Tables 

 
 
TABLE 1: REFERENCE FLOW: QUALITY OF SECONDARY EFFLUENT AT WWTP RUHLEBEN (2006-2010) .......... 6 

TABLE 2: QUALITY OF SECONDARY EFFLUENT FOR DRY WEATHER VOLUME AND PEAK FLOW VOLUME ...... 7 

TABLE 3: LIST OF TERTIARY TREATMENT SCHEMES ......................................................................................... 8 

TABLE 4: PHYSICAL SYSTEM BOUNDARIES OF THIS LCA ................................................................................ 13 

TABLE 5: DATA QUALITY FOR PROCESS DATA AND BACKGROUND SYSTEM ................................................. 15 

TABLE 6: ENVIRONMENTAL INDICATORS FOR IMPACT ASSESSMENT ........................................................... 17 

TABLE 7: NORMALISATION DATA FOR EU-27 IN REFERENCE YEAR 2000 ...................................................... 18 

TABLE 8: CLEANING STRATEGY AND CHEMICAL DEMAND FOR POLYMER UF............................................... 25 

TABLE 9: CLEANING STRATEGY AND CHEMICAL DEMAND FOR CERAMIC MF .............................................. 27 

TABLE 10: MATERIAL FOR INFRASTRUCTURE OF TERTIARY TREATMENT SCHEMES ..................................... 33 

TABLE 11: POWER MIX FOR ELECTRICITY PRODUCTION ............................................................................... 34 

TABLE 12: LCI DATASETS FOR CHEMICALS PRODUCTION .............................................................................. 36 

TABLE 13: HEAVY METAL CONTENT IN COAGULANTS ................................................................................... 36 

TABLE 14: LCI DATASETS FOR MATERIALS FOR INFRASTRUCTURE ................................................................ 38 

TABLE 15: ELECTRICITY DEMAND OF TERTIARY TREATMENT SCHEMES ....................................................... 39 

TABLE 16: CHEMICALS DEMAND OF TERTIARY TREATMENT SCHEMES ........................................................ 40 

TABLE 17: ANNUAL EFFLUENT LOADS OF TERTIARY TREATMENT SCHEMES ................................................ 41 

TABLE 18: VARIATION OF INVENTORY DATA AND RELATED INFLUENCE ON LCA INDICATORS .................... 52 

TABLE 19: ECONOMIC LIFETIMES OF INVESTMENT GOODS .......................................................................... 57 

TABLE 20: DESIGN DATA OF DUAL MEDIA FILTRATION ................................................................................. 59 

TABLE 21: DESIGN DATA OF MICROSIEVE FILTRATION.................................................................................. 59 

TABLE 22: DESIGN DATA OF HIGH RATE SEDIMENTATION ............................................................................ 60 

TABLE 23: DESIGN DATA OF POLYMER UF ..................................................................................................... 61 

TABLE 24: DESIGN DATA OF CERAMIC MF ..................................................................................................... 62 

TABLE 25: DESIGN DATA OF UV DISINFECTION ............................................................................................. 63 

TABLE 26: INVESTMENT COSTS FOR TERTIARY TREATMENT SCHEMES AT WWTP RUHLEBEN ..................... 64 

TABLE 27: SPECIFIC COST DATA FOR ELECTRICITY AND CHEMICALS ............................................................. 65 

TABLE 28: OPERATING COSTS FOR TERTIARY TREATMENT SCHEMES AT WWTP RUHLEBEN ....................... 68 

TABLE 29: PARAMETERS FOR EXPOSURE ASSESSMENT OF SWIMMERS FOR DIFFERENT PATHOGENS ........ 78 

TABLE 30: ATMOSPHERIC EMISSIONS ASSOCIATED WITH TERTIARY TREATMENT SCHEMES ....................... 80 

TABLE 31: SUMMARY OF LCA AND LCC RESULTS FOR TERTIARY TREATMENT SCHEMES ............................. 83 

 
  



 

xi 

List of Abbreviations 

 
ABS - Acrylonitrile-butadiene-styrene copolymer 

BWB - Berliner Wasserbetriebe 

BWD - Bathing Water Directive 

CEB - Chemically enhanced backwash 

CIP - Cleaning in place 

COD - Chemical oxygen demand 

cfu - colony forming units 

EU - European Union 

FU - Functional unit 

GHG - Greenhouse gases 

GRP - Glass-fibre reinforced plastic 

HRT - Hydraulic retention time 

ISO - International Standardisation Organization 

KFAKR- Kapitalwiedergewinnungsfaktor (capital recovery factor) 

KWB - Kompetenzzentrum Wasser Berlin 

LCA - Life Cycle Assessment 

LCC - Life Cycle Costing 

LCI - Life Cycle Inventory 

LCIA - Life Cycle Impact Assessment 

MF - Microfiltration 

MJ - Megajoule 

MPN - Most probable number 

MS - Microsieve 

P - Phosphorus 

peCOD - Population equivalent (related to COD influent load) 

PES - Polyethersulfone 

PVC - Polyvinylchloride 

SS - Suspended solids 

TP - Total phosphorus 

UF - Ultrafiltration 

UV - Ultraviolet 

WFD - Water Framework Directive 

WWTP - Wastewater treatment plant 

 





 

   1 

Chapter 1 

Introduction and layout of the study 

Triggered by the EU Water Framework Directive (WFD) (EU 2000), new requirements for 
improving water quality of rivers and lakes are imposed throughout Europe. In Germany, 
as in most European countries, many surface waters do not yet meet the “good 
ecological and chemical status” as defined in the WFD, particularly due to 
hydromorphological deficiencies and chemical quality. Following a comprehensive 
assessment of the status quo in water quality and emissions across river basins, new 
targets for emission reduction into surface waters have been set in river basin 
management plans to improve the chemical quality of rivers and lakes. 

In the Berlin-Brandenburg area in eastern Germany, a concept for reduction of nutrient 
emissions into surface waters has been elaborated by water authorities, targeting a 
further reduction of phosphorus emissions as a major cause of eutrophication 
(SenStadt/MUGV 2011). Phosphorus emissions into Berlin rivers and lakes originate 
both from upstream emissions arriving from Brandenburg and from point sources within 
the Berlin area, namely the effluent of wastewater treatment plants (WWTP), rain water 
runoff, and combined sewer overflows. Thus, a further reduction of phosphorus 
concentration in WWTP effluents of Berlin will be required to reach the overall goals of 
the WFD. 

For the WWTP Ruhleben treating the wastewater of 1.6 Mio population equivalents (pe), 
the Berlin water authorities have demanded the future implementation of a tertiary 
treatment stage for advanced removal of phosphorus. However, the resulting new 
discharge standard has not been fixed yet, with discharge limits of 120, 80 or even 50 
µg/L total phosphorus (TP) (85%ile of grab samples) as possible options depending on 
the applied technology for tertiary treatment. 

In addition, further requirements arise from the discharge of the effluent of WWTP 
Ruhleben into the river Spree/Havel, affecting the hygienic quality of highly-frequented 
bathing waters downstream (e.g. Berlin Wannsee). The EU Bathing Water Directive 
(BWD) defines a minimum hygienic quality to be guaranteed in these bathing waters 
during the summer season of April-September (EU 2006). For historical reasons (division 
of Berlin into eastern and western sector), a pressure pipeline of 18 km has been 
operated during the summer period to discharge the effluent of WWTP Ruhleben (dry 
weather peak flow) further downstream, thus bypassing the Berlin bathing waters. 
However, an upgrade of the WWTP with a desinfection step operating during the 
summer season would enable the discharge of the effluent into the river Spree/Havel 
throughout the entire year, thus ending the need for costly operation of the pressure 
pipeline and protecting all bathing sites downstream of the WWTP. 

 

Tertiary treatment for WWTP Ruhleben: research projects 

Due to the new requirements, the WWTP Ruhleben will be upgraded with a tertiary 
treatment stage in the near future to reach the targets of advanced phosphorus removal 
and seasonal disinfection. As different technological options are principally suitable to 
fulfill these targets, several research projects have been initiated in the planning phase to 
validate process performance and stability of the different options in pilot tests. These 



 

   2 

research projects should provide valid information and process data for a variety of 
process options to support the planning and legislative regulation of the WWTP upgrade. 
In detail, the tested configurations for tertiary treatment include the following: 

 

• Coagulation + dual media filtration + UV disinfection 

• Coagulation + microsieve filtration + UV disinfection 

• Coagulation + membrane ultrafiltration with polymer membranes 

• Coagulation + membrane microfiltration with ceramic membranes 

 

While the first option has been tested extensively in the research project “Raumfiltration” 
of Berliner Wasserbetriebe (BWB), the latter three options have been assessed in the 
research project “OXERAM2” (2010-2013) led by Kompetenzzentrum Wasser Berlin 
(KWB). Besides the technical assessment of the three process configurations in long-
term pilot trials in technical scale (10-30 m³/h), all available process options are 
assessed in their environmental and economic impacts to provide sound background 
information for the planning process. The present report summarizes the results of the 
environmental and economic assessment within the research project “OXERAM2”. 

During the pilot trials, it was found that the effluent quality of all tested processes would 
at least guarantee the discharge limit of 80 µg/L TP. Hence, no process option for the 
highest possible level of discharge concentration (< 120 µg/L TP) has been tested, which 
would leave this option without a representative process configuration in the 
assessment. Thus, it is decided to complement the processes listed above with a 
theoretical calculation for the process “coagulation + high rate sedimentation + UV 
disinfection” based on supplier information. It has to be emphasized that this option has 
not been tested in pilot trials at WWTP Ruhleben, and the presented results for this 
process are based on extrapolation of supplier information to the case of WWTP 
Ruhleben. This fact is indicated throughout the report by tagging the respective diagrams 
as “model” results. 

 

Life-cycle based environmental and economic assessment 

The various processes for tertiary treatment differ in their P removal efficiency, 
investment and operational costs, and energy and material demand for construction and 
operation of the processes. From an environmental point of view, additional impacts due 
to energy and chemical demand for tertiary treatment should be carefully balanced 
against the environmental benefits in terms of improved effluent quality to end up with a 
sustainable solution for the overall system. Typically, local environmental benefits of 
improved surface water quality (less P emissions) come at the cost of additional demand 
of resources (fossil fuels, ores) and environmental emissions (greenhouse gases, air 
pollutants) caused by the advanced treatment. From an economic point of view, the 
available options for tertiary treatment will have distinct differences in terms of total 
annual costs, which should also be taken into account while planning a tertiary treatment 
stage to keep the additional financial burden within reasonable limits.  

For the holistic environmental and economic assessment of all options for tertiary 
treatment, life-cycle based tools are a suitable approach for a comprehensive 



 

   3 

comparison of technical systems. Looking at their entire “life cycle”, all relevant 
processes upstream and downstream of the system under investigation are included into 
the assessment, thus providing a thorough picture of the total environmental or economic 
impacts associated with the system. 

For the environmental assessment, this study applies the methodology of Life Cycle 
Assessment (LCA). This tool enables the systematic quantification of all direct and 
indirect environmental impacts, following a standardized framework as defined in ISO 
14040/44 (ISO 14040 2006; ISO 14044 2006). With an adequate definition of system 
boundaries and a detailled modelling of all relevant inputs and outputs in a substance 
flow model (life cycle inventory), the technical system can be described in its most 
relevant potential environmental impacts over the whole “life cycle”. Results of an LCA 
are expressed in selected environmental indicators, enabling the comparison of different 
options in various environmental categories. Building upon long-term pilot trials of the 
respective technologies, this paper presents the results of an LCA for different options of 
tertiary treatment at WWTP Ruhleben, describing the basics of the methodological 
approach, the underlying process data, and finally the LCA results in terms of 
environmental indicators. 

The economic assessment is based on the same inventory data as the LCA in terms of 
operational expenses (electricity, chemicals, spare parts, and sludge disposal) and 
infrastructure. Using the approach of Life Cycle Costing, total annual costs are calculated 
for each process option to reflect all cost categories which are relevant for the operating 
utility. 

 

Structure of this report 

In accordance to the methodologies listed above, this report consists of the following 
parts: 

• Life Cycle Assessment: the first chapters follow the structure of the ISO 
standard for LCA, giving information on the goal and scope definitions (Chapter 
[...]
treatment per person and year, related to the number of people whose wastewater is 
treated at WWTP Ruhleben. Thus, the results of this LCA can be properly compared to 
other LCA studies describing the environmental impacts of tertiary treatment, other 
advanced treatment schemes, or wastewater treatment plants in general, relating to the 
overall treatment capacity in peCOD.  

Alternatively, the function of phosphorus removal could also be related directly to the 
removed amount of phosphorus in tertiary treatment [kg Premoved]

-1, which then takes into 
account the different effluent qualities of the compared treatment schemes. 

 

2.3 Reference input flows 

The reference input flow is defined by the mean effluent quality of the secondary clarifier 
at WWTP Ruhleben (24h-mixed samples) in the years 2006-2010 (Table 1). Due to the 
high variation of volume between different years (mainly depending on the specific 
rainfall intensity), a daily volume of 240,000 m³ is set for the calculation of the mean 
loads. For both periods of operation in winter period (Oct-Mar) and summer period (Apr-
Sep), total influent volume is estimated to equal 50% of total annual flow.  

For the composition of the input, the secondary effluent is characterized in terms of 
suspended solids, chemical oxygen demand (COD) and phosphorus. For information, 
the residual total phosphorus (TP) in the secondary effluent is split into the fractions of 
particulate phosphorus (Pparticulate), dissolved ortho-phosphate (PO4-P) and a non-reactive 
fraction of phosphorus which can only be partially eliminated via chemical coagulation 
(soluble non-reactive P). Additionally, heavy metals are included in the LCA to properly 
reflect positive side-effects of tertiary treatment for removal of inorganic pollutants. 
Organic micro-pollutants (e.g. pharmaceuticals, industrial chemicals) are not included in 
the assessment due to lack of data both on their fate during tertiary treatment and on 
environmental impact assessment. In analogy, microbial contamination of secondary 
effluent is not evaluated in environmental impact assessment due to lack of 
characterisation factors, but is only used for layout of disinfection processes in relation to 
target values. 

In this study, tertiary treatment processes with high hydraulic flexibility are designed to 
treat the total effluent of WWTP Ruhleben including hydraulic peak flow events up to 
7.4 m³/s during maximum rain weather flow. In contrast, membrane-based filtration 
processes are designed to treat only the dry weather peak flow (< 4.5 m³/s) to prevent 
installation of costly equipment without adequate exploitation of its capacity over time. 
For the membrane schemes, a bypass will be installed for the excess flow > 4.5 m³/s 
which will not be treated for phosphorus removal, but only with UV disinfection. 

 

 



 

   6 

 

Table 1: Reference flow: quality of secondary effluent at WWTP Ruhleben (2006-2010) 

 

 Concentration1 Annual load 
Load per 

 functional unit (FU) 

Volume 240,000 m³/d 87,6 Mio m³/a 54.75 m³/(peCOD*a) 

Suspended solids 5.3 mg/L 466 t/a 292 g/(peCOD*a) 

COD 41 mg/L 3607 t/a 2255 g/(peCOD*a) 

Total phosphorus 0.32 mg/L 28.3 t/a 17.7 g/(peCOD*a) 

   Pparticulate 0.14 mg/L 12.4 t/a 7.8 g/(peCOD*a) 

   PO4-P 0.11 mg/L 9.8 t/a 6.1 g/(peCOD*a) 

   Soluble non-react. P 0.07 mg/L 6.1 t/a 3.8 g/(peCOD*a) 

Cadmium2 0.4 µg/L 35 kg/a 22 mg/(peCOD*a) 

Chromium² 1.9 µg/L 167 kg/a 104 mg/(peCOD*a) 

Copper 10.1 µg/L 884 kg/a 553 mg/(peCOD*a) 

Nickel 4.6 µg/L 403 kg/a 252 mg/(peCOD*a) 

Mercury² 0.1 µg/L 8 kg/a 5 mg/(peCOD*a) 

Lead² 6.1 µg/L 535 kg/a 335 mg/(peCOD*a) 

Zinc 29.1 µg/L 2550 kg/a 1594 mg/(peCOD*a) 

E.coli 106 MPN/ 

100 mL 

    

Enterococci 105     

Source: (BWB-AE 2012) 

1
 24h-mixed samples 

2
 measured samples are all below limit of quantification (LOQ), LOQ/2 for mean value calculation 

 

This aspect has to be taken into account by splitting the annual load of the tertiary 
treatment schemes in a dry weather load (< 4.5 m³/s) and a peak flow load (> 4.5 m³/s) 
to enable an adequate representation of the bypass situation in membrane schemes 
(Table 2). From hydraulic profiles of 2006-2010 (BWB-AE 2012), the volume of water 
exceeding the dry weather peak flow (> 4.5 m³/s) is calculated to 2.4 Mio m³/a or 2.7% of 
the total annual volume. The quality of this “peak flow volume” is estimated from 
sampling data of 24h-mixed samples during rain weather days (rainfall > 1mm/d). For 
very high peak flows (> 5 m³/s, equaling a volume of 1.5 Mio m³/a), a further increase in 
phosphorus concentration of secondary effluent from 0.35 mg/L TP to 0.44 mg/L TP is 
estimated due to temporary decrease of phosphorus elimination efficiency following high 
hydraulic loading of the WWTP (BWB-AE 2012).  

 

 



 

   7 

Table 2: Quality of secondary effluent for dry weather volume and peak flow volume 

 
 Dry weather volume 

(up to 4.5 m³/s) 

Peak flow volume 

(> 4.5 up to 7.4 m³/s) 

 

 Concentration Annual load Concentration Annual load 

Volume   85.2 Mio m³/a   2.4 Mio m³/a 

Suspended solids 5.3 mg/L 451.6 t/a 6.2 mg/L 14.8 t/a 

COD 41.2 mg/L 3511 t/a 40.4 mg/L 97 t/a 

Total phosphorus 0.32 mg/L 27.3 t/a 0.35* mg/L 1.0* t/a 

   Pparticulate 0.14 mg/L 11.9 t/a 0.17* mg/L 0.5* t/a 

   PO4-P 0.11 mg/L 9.4 t/a 0.11* mg/L 0.3* t/a 

   Soluble non-react. P 0.07 mg/L 6.0 t/a 0.07 mg/L 0.2 t/a 

Cadmium 0.4 µg/L 34 kg/a 0.4 µg/L 1 kg/a 

Chromium 2.9 µg/L 162 kg/a 2.0 µg/L 5 kg/a 

Copper 10.1 µg/L 861 kg/a 9.8 µg/L 23 kg/a 

Nickel 4.6 µg/L 392 kg/a 4.5 µg/L 11 kg/a 

Mercury 0.9 µg/L 7.7 kg/a 0.9 µg/L 0.2 kg/a 

Lead 6.1 µg/L 520 kg/a 6.5 µg/L 16 kg/a 

Zinc 29 µg/L 2471 kg/a 33 µg/L 79 kg/a 

E.coli 106 
MPN/ 
100 mL 

  107 MPN/ 

100 mL 

  

Enterococci 105   106   

* for high peak flows (> 5 m³/s, 1.5 Mio m³/a), an increase in P effluent concentration to 0.22 mg/L Pparticulate 

and 0.15 mg/L PO4-P is estimated (BWB-AE 2012) 

 

2.4 System expansion 

The investigated tertiary treatment schemes in this LCA do not provide additional 
functions or products which would require an expansion of the system boundaries for the 
goal of this study. All primary functions of the systems are properly reflected in the 
impact assessment (advanced removal of phosphorus, reducing the freshwater 
eutrophication potential) or are comparable between all systems per definition 
(disinfection to bathing water quality during summer period). Additional benefits of 
tertiary treatment (improved removal of particulate matter with adsorbed heavy metals) 
are reflected in the respective environmental indicator (reduction in aquatic ecotoxicity). 
A possible side-effect of enhanced removal of residual organic micropollutants (e.g. 
pharmaceuticals, personal care products, industrial chemicals, …) from secondary 
effluent cannot be quantified in this study due to the lack of primary data on possible 
efficiencies of tertiary treatment and adequate characterisation factors for respective 
organic substances in the impact assessment. 



 

   8 

2.5 Description of the investigated scenarios 

This study compares different schemes for tertiary treatment in their environmental 
impacts. The following chapter describes both the existing practice of secondary effluent 
discharge (“status quo”) and all assessed schemes for tertiary treatment in their basic 
process layout (Table 3). While the study compares different technologies for P removal, 
additional disinfection is provided only by UV treatment, excluding other possible 
disinfection technologies from the assessment. For all process-related data, detailed 
documentation is provided in Chapter 3. 

 

Table 3: List of tertiary treatment schemes 

 

Scenario Description Main data source 

Pumping or UV in 

summer (reference) 

Status quo (2012): pumping via 
pressure pipeline or UV disinfection 

Full-scale data 2012 

Dual media filter + UV 
In-line coagulation + dual media 
filtration + UV disinfection 

Pilot trials (BWB 2012) 

Microsieve + UV 
Coagulation + flocculation + 
microsieve filtration + UV disinfection 

Pilot trials (KWB 2013) 

Polymer UF + UV 
In-line coagulation + ultrafiltration + 
UV disinfection in bypass 

Pilot trials (KWB 2013) 

Ceramic MF + UV 
In-line coagulation + microfiltration + 
UV disinfection in bypass 

Pilot trials (KWB 2013) 

Ceramic MF + O3 + UV 
Pre-ozonation + in-line coagulation + 
microfiltration + UV disinf. in bypass 

Pilot trials (KWB 2013) 

High rate sedi + UV 
Coagulation + flocculation + high rate 
sedimentation + UV disinfection 

Model estimate 

 
 

2.5.1 Reference (“status quo”): Pumping or UV in summer 

The existing system is historically grown from the local discharge situation of the WWTP 
Ruhleben. While the effluent is discharged directly into the river Spree in winter, a 
pumping station for dry weather capacity (< 4.5 m³/s) is operated in summer which 
delivers the main amount of the secondary effluent (73.3% of summer flow, 37% of 
annual flow) via a pressure pipe (18km) into the Teltowkanal in the south of Berlin. Thus, 
the highly-frequented bathing waters downstream of the WWTP (“untere Havel”) are 
bypassed in the bathing season to prevent hygienic hazards due to potentially 
pathogenic microorganisms in the WWTP effluent. Recently, a UV disinfection stage has 
been implemented at WWTP Ruhleben treating a part of the effluent (1 m³/s, equalling 
24% of summer flow or 12% of annual flow) in summer for direct discharge into the river 
Spree to reduce the hydraulic load of the pipeline.  



 

   9 

 
 

Figure 1: Layout of reference scenario ("status quo"): pumping or UV in summer 

 

2.5.2 Dual media filtration + UV 

In this scheme, secondary effluent is lifted from the effluent channel with a pumping 
station, treated via in-line coagulation (dosing of coagulant in feed pipe), and filtered in a 
gravity-driven dual media filtration stage (Figure 2). Filter cleaning is done by regular 
backwash with filtrate, and backwash water containing separated solids is returned to the 
WWTP influent.  

For disinfection, filter effluent is treated in a subsequent UV disinfection stage before 
discharge into the river during the summer season. In winter, filter effluent is directly 
discharged into the river. 

 

 
 
Figure 2: Layout of dual media filtration + UV 

 

2.5.3 Microsieve + UV 

For the microsieve scheme, secondary effluent is lifted from the effluent channel with a 
pumping station and treated via coagulation and flocculation (Figure 3). Coagulant is 
dosed in pump station effluent which is then mixed in coagulation tanks (hydraulic 
retention time (HRT) > 1 min) using a draft tube reactor (TurboMix™) for building of 
micro-flocs. After coagulation, polymer is dosed into the treated effluent which is again 
mixed by a mechanical stirrer in a flocculation tank (HRT > 4 min). After flocculation, 
treated effluent is filtered in microsieve filtration units (10 µm mesh). Microsieves are 
equipped with automatic backwash units driven by rising hydraulic gradients through 
filtration media. Backwash water containing separated solids is returned to the WWTP 
influent. 



 

   10 

Comparable to dual media filtration, filter effluent is treated in a subsequent UV 
disinfection stage before discharge into the river during the summer season. In winter, 
filter effluent is directly discharged into the river. 

 

 
 
Figure 3: Layout of microsieve filtration + UV 

 

2.5.4 Polymer Ultrafiltration + UV bypass 

In this scheme, secondary effluent is first screened to prevent damage to the subsequent 
membrane stage. After screening, coagulant is dosed in-line before treated effluent is 
filtered in ultrafiltration (UF) modules using organic polymer membranes (Figure 4). 
Besides removal of coagulated solids, membrane filtration provides reliable removal of 
microorganisms to comply with bathing water standards in the effluent. UF modules are 
operated with automatic backwash based on a defined maximum pressure loss through 
the membrane, and backwash water is returned to WWTP influent. 

In regular intervalls, chemically enhanced backwash (CEB) is applied by soaking 
membranes in a chemical solution for 1h to prevent the build-up of organic and inorganic 
fouling of the membranes. Additionally, membranes are cleaned intensively from time to 
time in a multi-step cleaning in place (CIP) using various chemicals, heat (40°C) and 
prolonged soaking time of 24h to restore the original hydraulic capacity of the modules.  

Due to the limited hydraulic flexibility of the membrane stage, a bypass is operated 
during peak flow events for flows > 4.5 m³/s (2.7% of annual flow, cf. chapter 2.3). This 
bypass is treated with UV disinfection in the summer period to guarantee bathing water 
quality of the total effluent volume, while it is directly discharged into the river in winter. 

 
 

Figure 4: Layout of polymer ultrafiltration + UV bypass 



 

   11 

2.5.5 Ceramic Microfiltration with optional pre-ozonation + UV bypass 

For the ceramic microfiltration, secondary effluent is screened to prevent damage for the 
membrane filtration unit downstream. After screening, in-line coagulation is used to add 
coagulant before treated effluent is filtered in microfiltration (MF) modules using 
inorganic ceramic membranes (Figure 5). Due to the ozone-resistant material of the MF 
modules, an optional pre-ozonation step can be applied in this scheme which can have a 
positive effect on fouling behaviour of the ceramic membrane downstream. Both 
scenarios with and without pre-ozonation will be calculated to show the effect of the pre-
treatment on the environmental profile of the process. 

The ceramic MF modules are cleaned via automatic backwash triggered by a maximum 
defined pressure loss across the membrane. Backwash water containing filtered solids is 
returned to the WWTP influent. Comparable to the polymer UF system, the ceramic 
membranes are regularly cleaned by chemically enhanced backwash (CEB) to prevent 
organic and inorganic fouling, while full hydraulic capacity is restored from time to time 
with multi-step cleaning in place (CIP) using various chemicals, heat (40°C) and 
enhanced soaking time (24h).  

Due to the limited hydraulic flexibility of the membrane stage, a bypass is operated 
during peak flow events for flows > 4.5 m³/s (2.7% of annual flow, cf. chapter 2.3). This 
bypass is treated with UV disinfection during summer period in analogy to the Polymer 
ultrafiltration scheme.  

 
 
Figure 5: Layout of ceramic microfiltration with optional pre-ozonation + UV bypass 

 

2.5.6 High rate sedimentation + UV 

In this scenario, WWTP effluent is treated via coagulation and flocculation prior to high 
rate sedimentation of the flocs in a tank equipped with parallel plates. Residence times in 
coagulation and flocculation tank are both >4 min. For high upflow velocities up to 50 m/h 
(= compact design) in the sedimentation tank, micro-sand (Ø 120 µm) is introduced in 
the flocculation stage to serve as ballast inside the flocs and increase density and 
settling properties. Microsand is removed via sludge and separated from flocs with a 
hydro-cyclone before recycling to the flocculation tank. Effluent of the sedimentation tank 
is then treated via UV disinfection during the summer period. 

     



 

   12 

 
 
Figure 6: Layout of high rate sedimentation + UV 

 

2.6 System boundaries 

Physical system boundaries are defined according to the goal of the study, i.e. the 
comparison of different schemes for tertiary treatment of WWTP effluent. Consequently, 
the LCA includes all relevant processes of tertiary treatment and disinfection schemes, 
starting with the secondary effluent of WWTP Ruhleben up to the discharge into surface 
waters (“core system”). For these processes, all necessary operational inputs from the 
economy (“background system”) are included within the system boundaries, i.e. the 
[...]
This chapter summarizes all relevant input data for the LCA, constituting the Life Cycle 
Inventory (LCI) of the study: 

- Chapters 3.1 to 3.6 describe the primary process data for all scenarios during 
process operation 

- Chapter 3.7 summarizes material demand for infrastructure for all scenarios  

- Chapter 3.8 defines the datasets for the background processes (electricity, 
chemicals, materials, transport) 

- Chapter 3.9 summarizes the demand of electricity and chemicals for all investigated 
scenarios as well as expected effluent quality to give a comprehensive overview of 
the most important input parameters for the environmental assessment 

 

3.1 Pumping or UV in summer (reference) 

For the reference scenario, full-scale data of Berliner Wasserbetriebe is used for the 
electricity demand. The operation of the pumping station during the summer period 
requires a considerable amount of electricity due to the length of the pipe (18 km) and 
increased fouling, leading to high hydraulic resistance. From full-scale data of 2011-
2012, a specific electricity demand of 155 kWh/m³ has been reported by BWB (including 
7 kWh/m³ for cooling of frequency converters). Additional demand of energy or materials 
(e.g. for maintenance of pumping station or pipe) has been neglected in this LCA study. 

In the existing UV plant, a partial flow of 1 m³/s of secondary effluent is treated during the 
summer period with a minimum UV dose of 1000 J/m² before discharge into the river 
Spree, based on safety requirements of Berlin water authorities for disinfection. 
Operation of the UV system requires 0.05 kWh/m³ electricity as average input (full-scale 
data of BWB in 2011 (BWB-GI 2012)), including operation of UV lamps and cooling of 
electric aggregates. In total, 24% of the effluent during summer period (= 12% of the 
annual flow) are treated via UV disinfection. Additional demand of energy or materials 
(e.g. for maintenance of UV system) has been neglected in this study except for regular 
replacement of UV lamps (648 UV lamps which are replaced after 3a of operation = 
13140 operating hours with operation only in summer). 

 

3.2 Dual media filtration + UV 

Electricity and chemicals demand 

For dual media filtration, secondary effluent is lifted for 6 m (BWB-GI 2012) in a pumping 
station to deliver sufficient hydraulic head for in-line coagulation, dual media filtration 
(2 m filter bed) and subsequent UV disinfection (Figure 8). Lifting of wastewater is 
estimated to require 30 Wh/m³ or 5 Wh/(m³*m), assuming a combined hydraulic and 
electric efficiency of the pump at η=54.5% as long-term average over the pump lifetime 
and operating conditions. 



 

   21 

Dosing of coagulant (0.1 kWh/m³ for dosing pump) is defined at 4 mg/L Fe3+ on average 
(BWB 2012), delivered as FeCl3. Regular backwash of the dual media filters is planned 
once in 24h and requires 10 Wh/m³ of influent (= backwask pressure of 5-6 bar). The 
expected amount of backwash water is 4% of the influent volume according to pilot trials 
(BWB 2012). Pumping of backwash water to the WWTP influent requires 1 Wh/m³ 
influent, while automatic cooling (AC) of electric aggregates is roughly estimated to 
amount to 1 Wh/m³ influent. Finally, UV disinfection after dual media filtration is 
estimated to require a UV dose of only 700 J/m² due to less suspended solids and 
increased transmission of filtered water compared to secondary effluent. With a linear 
extrapolation from the existing UV plant (see 3.1), electricity demand for UV operation 
and cooling of corresponding electric aggregates is calculated to 35 Wh/m³. 

 

 
Figure 8: Process data of dual media filtration + UV 

 

Effluent quality 

Effluent quality of the dual media filter is estimated according to the results of long-term 
pilot trials at WWTP Münchehofe (BWB 2012) with a mean effluent level of 60 µg/L TP 
(24h mixed samples). Transfering these results to the quality of secondary effluent in 
WWTP Ruhleben, a mean effluent concentration of 55 µg/L TP (range: 50-60 µg/L TP) in 
the effluent of the dual media filter is assumed. The slightly better effluent quality is due 
to lower o-PO4-P concentrations in secondary effluent of Ruhleben (~ 110 µg/L) 
compared to Münchehofe (~ 300-400 µg/L), thus lowering the residual o-PO4-P 
concentration after filtration. Extrapolated from long-term monitoring at Münchehofe, 
effluent concentrations of < 1 mg/L suspended solids and 35 mg/L COD have been set 
as expected effluent quality (annual mean) for this treatment. In terms of effluent 
standards, dual media filtration is capable of delivering an effluent quality < 80 µg/L TP 
(85%ile). In combination with UV disinfection, the effluent fulfills the hygienic guideline 
values for good bathing water quality (EU 2006) in the summer period. 

Dual

media

filter

4 mg/L Fe

UV

6 m = 30 Wh/m³ 700 J/m² = 35 Wh/m³

(summer only)

Backwash (24h)

Volume: 4%

0.1 Wh/m³

Filter dimensioning

Dry weather peak flow = 10 m/h

Rain weather peak flow = 15 m/h

Filter area = 1730 m²

Redundancy via short-term

increase of peak flow to 17 m/h

10 Wh/m³

WWTP effluent Ø

6 mg/L SS

41 mg/L COD

0.33 mg/L TP

Filter effluent Ø

< 1 mg/L SS

35 mg/L COD

55 µg/L TP

WWTP

1 Wh/m³

Cooling of power supply: 1 Wh/m³

Electricity demand [Wh] relates

to influent volume flow [m³]



 

   22 

Infrastructure 

For the layout of dual media filtration, the required filter area is calculated from maximum 
filter velocities not to be exceeded during dry weather or rain weather peak flow 
conditions. Using maximum filter velocities of 10 m/h for dry weather peak flow and 15 
m/h for rain weather peak flow (BWB 2012), a total filter area of 1730 m² is required for 
WWTP Ruhleben. Redundancy for dual media filtration is provided by short-term 
increase of peak flow velocity to 17 m/h (not tested in pilot operation), as dual media 
filtration is characterized by high hydraulic flexibility. For UV disinfection, a total number 
of 3357 UV lamps (peak flow of 7.4 m³/s) is linearly extrapolated from the existing UV 
plant in Ruhleben according to its maximum design flow and minimum UV dose. 

 

3.3 Microsieve + UV 

Electricity and chemicals demand 

For the microsieve filtration, secondary effluent is lifted 2 m to supply sufficient hydraulic 
head for coagulation and flocculation tanks (~0.5 m), microsieve (~0.35 m), UV 
disinfection (~0.5 m) and subsequent discharge (Figure 9). Comparable to dual media 
filtration, lifting of secondary effluent requires 10 Wh/m³ or 5 Wh/(m³*m) for the pumping 
station. 

Coagulant dosing is located in the pump outlets prior to the coagulation tank. From pilot 
trials, a coagulant dose of 2 mg/L Al3+ (dosed as polyaluminiumchloride) is calculated as 
annual mean (KWB 2013). According to optimization during pilot trials, the coagulation 
tank is designed with a rapid tubular mixing unit (Turbomix™, using 3 Wh/m³ influent) to 
ensure building of strong micro-flocs by high shear forces during a minimum hydraulic 
retention time (HRT) of 1 min. For flocculation, 0.6 mg/L cationic polymer is dosed in the 
effluent of the coagulation tank, forming larger macro-flocs in the flocculation tank (HRT 
> 4 min, 3 Wh/m³ for mixer).  

 
Figure 9: Process data of microsieve + UV 

2 mg/L Al

UV2 m = 10 Wh/m³

700 J/m² = 35 Wh/m³

(summer only)

Backwash (continuous)

Volume: 1.8%

0.1 Wh/m³

Filter dimensioning

32 filtration modules (including 4 modules for redundancy)

Chemical cleaning (HCl + NaOCl): 35d

Rotation: 1 Wh/m³

Filter effluent Ø

2 mg/L SS

35 mg/L COD

63 µg/L TP

WWTP

0.3 Wh/m³0.6 mg/L Polymer

17 Wh/m³

0.1 Wh/m³

Turbomix: 3 Wh/m³

Mixer: 3 Wh/m³
Micro

sieve

WWTP effluent Ø

6 mg/L SS

41 mg/L COD

0.33 mg/L TP

Electricity demand [Wh] relates

to influent volume flow [m³]

Cooling of power supply: 1 Wh/m³



 

   23 

After flocculation, treated water is filtered in microsieve units (10 µm mesh) to remove 
suspended solids. The microsieve process is a continuous filtration process with 
intermittent backwash (design backwash time: 45% at dry weather flow, 70% at peak 
flow for clean filter panel), triggered automatically via rising hydraulic head through the 
sieve. Backwash is done by rotation of the sieves (1 Wh/m³ influent for rotation drive) 
and high-pressure spraying of the sieve surface with filtrate (7.5 bar, 17 Wh/m³ influent 
for pumps). Backwash volume amounts to 1.8% of influent volume as annual average 
(KWB 2013), which is delivered to the WWTP influent (0.3 Wh/m³ influent for pumping). 
In addition, cooling of electric aggregates is estimated to 1 Wh/m³ influent. 

In the long term, microsieve filter material is exposed to fouling of surface due to residual 
organic or inorganic material. Therefore, an in-situ chemical cleaning of the filter panels 
is planned each 35d to maintain the hydraulic capacity of the filtration process. For 
chemical cleaning, diluted HCl (15%) and NaOCl (4% as Cl) are used according to the 
instructions of the manufacturer (100 L of both chemicals per filter module and cleaning).  

Finally, effluent of the microsieve plant is treated by UV disinfection. Comparable to 
effluent of dual media filter, microsieve effluent is estimated to require a minimum UV 
dose of 700 J/m² for safely reaching the target guideline values for disinfection. In fact, 
pilot trials of UV disinfection after microsieve filtration confirmed that a UV dose of 
730 J/m² is sufficient to safely reach the limits of good bathing water quality in the 
effluent (KWB 2013). Using a linear extrapolation from the existing UV plant, UV 
disinfection of microsieve effluent requires 35 Wh/m³ of influent for UV lamps and cooling 
of electric aggregates. 

 

Effluent quality 

Effluent quality of the process is directly extrapolated from long-term pilot trials at WWTP 
Ruhleben (KWB 2013). Based on the extensive monitoring of microsieve effluent and 
optimized process layout, an average effluent concentration of 2.5 mg/L suspended 
solids, 35 mg/L COD, and 63 µg/L TP have been set as expected effluent quality (annual 
mean) for this treatment process. For the corresponding effluent standard, microsieve 
filtration is capable to reach < 80 µg/L TP as 85%ile effluent concentration. In summer, 
additional UV disinfection will further guarantee to reach the hygienic quality for good 
bathing water (EU 2006) in the WWTP effluent. 

 

Infrastructure 

For the layout of the microsieve process, results of pilot trials indicate that 32 filter 
modules (each with 30 filter discs) are required to treat the rain weather peak flow at 
WWTP Ruhleben (KWB 2013), including 4 redundant modules as backup (see Figure 36 
in Appendix). Layout of coagulation and flocculation tanks is based on minimum 
hydraulic retention time (HRT > 1 and 4 min, respectively) and redundancy, calculating 
with 670 m³ and 2700 m³ for both tanks with security buffer. Comparable to dual media 
filtration, the number of UV lamps is calculated to 3357 UV lamps for the peak flow of 7.4 
m³/s. 

 

 

 



 

   24 

3.4 Polymer ultrafiltration + UV bypass 

Electricity and chemicals demand 

As described in chapter 2.5.4, the membrane-based processes will only treat the 
secondary effluent up to the dry weather peak flow of 4.5 m³/s. Excess volume 
exceeding dry weather peak flow (2.7% of annual volume) bypasses the membrane 
stage and is only treated via UV disinfection in the summer period. 

For the ultrafiltration membrane treatment, secondary effluent is pre-screened by rotary 
drum screens (300 µm, 1 Wh/m³ influent for rotation and cleaning) to protect the 
subsequent membrane equipment from coarse particles (Figure 10). After screening, 
high-pressure pumps deliver the secondary effluent to the membrane modules. Energy 
demand of the membrane feed pumps is estimated from expected mean transmembrane 
pressure of the ultrafiltration membrane modules (0.6 bar (KWB 2013)), estimated 
pressure loss within the piping system (0.7 bar) and static mixer for coagulant dosing 
(0.1 bar), resulting in a cumulative pressure demand of 1.4 bar to be delivered by the 
feed pumps. Calculating with a combined hydraulic and electrical efficiency of η=68% 
(long-term average) for high-pressure pumps operating at relatively constant conditions, 
feed pumps require 56 Wh/m³ or 4 Wh/(m³*m) for feeding the UF modules. 

Ferric coagulant (FeCl3) is dosed in-line after the feed pumps, using a constant dose of 
8 mg/L Fe3+ according to results of pilot trials (KWB 2013). After coagulation, treated 
water is filtered in dead-end hollow-fibre ultrafiltration modules (here: Inge dizzer® XL 
1.5 MB 40W from pilot trials) to separate suspended solids. UF modules are frequently 
cleaned with a hydraulic backwash (3.5 bar), using 14 Wh/m³ influent for backwash 
pumps and 0.9 Wh/m³ for management of filtrate tank. Operation of electric valves is 
estimated to require 8 Wh/m³ of influent (BWB-GI 2012). 

 

 
Figure 10: Process data of polymer UF + UV bypass 

 

UF membrane*

8 mg/L Fe

UV

1.4 bar = 56 Wh/m³

1000 J/m² = 50 Wh/m³

(summer only)

* Valve control: 8 Wh/m³

+ CIP: 4 Wh/m³

0.1 Wh/m³

Filter dimensioning

UF membrane = 75 lmh

Filter area = 230400 m² (5760 modules)

Redundany n+2 racks

Recovery = 95%

Filter effluent Ø

< 0.1 mg/L SS

26 mg/L COD

23 µg/L TP

WWTP

Screen

300 µm

Rotation = 1 Wh/m³ 14 Wh/m³

1 Wh/m³

Bypass = 2.7% of annual volume

Chemical cleaning

CEB (24h): H2SO4

CEB (7d): H2SO4  + NaOH + NaOCl

CIP (30d): H2SO4 + NaOH + citric acid + HCl

CIP (180d): MemX

0.9 Wh/m³

Return flow: 5%
WWTP effluent Ø

6 mg/L SS

41 mg/L COD

0.33 mg/L TP

Electricity demand [Wh] relates

to influent volume flow [m³]

Cooling of power supply: 3 Wh/m³



 

   25 

The recovery ratio of the membrane stage is expected at 95% (KWB 2013), thus 
producing a return flow of 5% of influent volume which is pumped back to the WWTP 
inlet (1 Wh/m³ influent). For cooling of electric aggregates, an amount of 3 Wh/m³ is 
estimated based on the high total energy demand of the membrane stage. 

In addition to hydraulic backwash, membrane modules are regularly cleaned with 
chemicals to prevent excessive build-up of organic or inorganic fouling. Cleaning 
strategies have been optimized in pilot trials (KWB 2013), involving daily “chemically 
enhanced backwash” (CEB) and monthly “cleaning in place” (CIP) (KWB 2013) 
assuming a conservative cleaning strategy. The required amount of cleaning solution is 
estimated to 60 L per module and cleaning step (150% of internal water volume in UF 
module). For daily CEB, membrane modules are soaked in acidic solution (H2SO4, pH < 
2) for 1h before flushing with filtrate in regular backwash. CEB is intensified once a week 
by a caustic step with dosing of NaOCl (200 ppm as Cl) and NaOH (ph > 12). For 
monthly CIP, modules are soaked overnight (< 12h) in a three-step procedure using 
acidic (H2SO4, citric acid, HCl) and caustic solution. For higher cleaning effectivity, 
cleaning solution is intially heated to 40°C and circulated in CIP (4 Wh/m³ influent (BWB-
GI 2012)). For full recovery of flux in case of serious fouling, intensive cleaning by a 
special cleaning agent (MEM-X) is foreseen twice a year.  

The bypass of the membrane stage is treated via UV disinfection during summer, using 
the same minimum UV dose of 1000 J/m² (= 50 Wh/m³) as in the existing UV plant in 
WWTP Ruhleben. 

 

Table 8: Cleaning strategy and chemical demand for polymer UF 

 

Chemicals 

 [L/m³ cleaning 

solution*] 

Frequency 

[d] 

H2SO4 

(37.5%) 

NaOH 

(32%) 

HCl (25%) 
+ citric 

acid 

(100%) 

NaOCl 

(13% 
as Cl) 

MEM-X 

(4% 
tenside) 

Chemically 
enhanced 
backwash 

1 4.5     

7 4.5 2.3  1.5  

Cleaning in 
place (40°C) 

30 4.5 2.3 6.25 + 4   

180 4.5 2.3 + 6.25 6.25 + 4  20 

* 60 L cleaning solution per module (40 m² membrane area) and cleaning 

 

Effluent quality 

Effluent quality of the membrane filtration is constantly very high. From pilot trials, 
average effluent concentrations of < 0.1 mg/L suspended solids, 26 mg/L COD, and 
23 µg/L TP have been set as expected effluent quality (annual mean) for this treatment 
process (KWB 2013). With regards to legal discharge limits, the polymer UF scheme is 
capable of delivering an effluent quality of < 50 µg/L TP as 85%-ile. Hygienic quality of 
membrane effluent is expected to safely meet the requirements of good bathing water 
quality due to high retention (> 4 log) of bacteria and viruses in ultrafiltration (pore size: 
20 nm).  



 

   26 

Infrastructure 

For the layout of the polymer UF stage, a maximum peak flux of 75 L/(m²*h) has been 
successfully tested in long-term pilot trials for the Inge UF modules. Calculating with 4.5 
m³/s (= 16200 m³/h), a minimum membrane surface area of 216000 m² has to be 
provided. As membrane moduls are installed in racks (1 rack = 80 modules = 3200 m² 
membrane area) and two racks are usually fed by the same feed pump, a minimum 
number of 72 racks is required, taking into account an operational redundancy of “n+2” 
double-racks (= full capacity available with one double-rack in regular maintenance and 
one double-rack with accidental failure) . Finally, the polymer UF stage consists of 72 
racks with 5760 modules and a membrane area of 230400 m² (107% of minimum 
required area). 

For the UV disinfection in the bypass, linear extrapolation from the existing UV plant 
results in a total number of 2268 UV lamps at 3.5 m³/s peak flow (BWB-GI 2012). 

 

3.5 Ceramic microfiltration + Ozonation (optional) + UV bypass 

Electricity and chemicals demand 

In analogy to the polymer UF, ceramic microfiltration (MF) is designed to treat the dry 
weather peak flow (4.5 m³/s) only, with the excess volume bypassing the membrane 
stage and being treated by UV disinfection in the summer period. 

Process layout of the ceramic microfiltration is bascially adapted from polymer UF layout 
(cf. chapter 3.4). Secondary effluent is pre-screened (300 µm rotary drum screen, 
1 Wh/m³ influent) and delivered to membrane modules with high-pressure feed pumps 
(Figure 11). Required pressure of the feed pumps is estimated to 1.4 bar in average 
(0.6 bar mean transmembrane pressure, 0.7 bar for pressure loss in pipes, 0.1 bar for 
static mixer), equaling an electricity demand of 56 Wh/m³ influent (= 4 Wh/(m³*m)).  

Ferric coagulant (FeCl3) is dosed in-line after the feed pumps, using an average dose of 
8 mg/L Fe3+ according to results of pilot trials (KWB 2013). After coagulation, treated 
water is filtered in monolithic ceramic microfiltration modules (here: Metawater modules 
with 25 m² membrane area from pilot trials) to separate suspended solids. Lacking full-
scale data of the manufacturer, auxiliary electricity demand for operation of ceramic MF 
modules is adapted from polymer UF process (chapter 3.4). In detail, electricity demand 
is estimated to 14 Wh/m³ influent for regular hydraulic backwash, 0.9 Wh/m³ influent for 
management of filtrate tank, and 8 Wh/m³ influent for valve control.  

The recovery ratio of the membrane stage is expected at 95% (KWB 2013), thus 
producing a return flow of 5% of influent volume which is pumped back to the WWTP 
inlet (1 Wh/m³ influent). For cooling of electric aggregates, an amount of 3 Wh/m³ is 
estimated based on the high total energy demand of the membrane stage. 

 



 

   27 

 
Figure 11: Process data of ceramic MF + UV bypass 

 

The cleaning strategy for ceramic MF modules is different from polymer UF (Table 9). 
Daily CEB is done with acidic solution (H2SO4, pH < 2), which is intensified with NaOCl 
(200 ppm) once a week to prevent biofouling. For monthly CIP (conservative strategy), a 
three-step procedure of acidic solution (H2SO4, citric acid, HCl) and high chlorine (NaOCl 
with 3000 ppm as Cl) is used together with heating (40°C) and circulation (4 Wh/m³ 
influent). The amount of cleaning solution is estimated to 30 L per module and cleaning 
step (150% of internal water volume in MF module).  

 

Table 9: Cleaning strategy and chemical demand for ceramic MF 

 

Chemicals 

 [L/m³ cleaning solution*] 

Frequency 

[d] 

H2SO4 

(37.5%) 

HCl (25%) + 

citric acid 

(100%) 

NaOCl 

(13% as 
Cl) 

Chemically enhanced 
backwash 

1 4.5   

7 4.5  1.5 

Cleaning in place (40°C) 30 4.5 6.25 + 4 22.5 

* 30 L of cleaning solution per module (25 m² surface area) and cleaning 

 

The bypass volume exceeding 4.5 m³/s is treated via UV disinfection, applying a 
minimum UV dose of 1000 J/m² (= 50 Wh/m³) during the summer period as in the 
existing UV plant at WWTP Ruhleben.  

 

MF membrane*

8 mg/L Fe

UV

1.4 bar = 56 Wh/m³

0.1 Wh/m³

Filter dimensioning

MF membrane = 90 lmh

Filter area = 184000 m² (7360 modules)

Redundancy n+2 racks

Recovery = 95%

WWTP

Screen 

300 µm

Rotation = 1 Wh/m³ 14 Wh/m³

1 Wh/m³

Bypass = 2.7% of annual volume

Chemical cleaning

CEB (24h): H2SO4

CEB (7d): H2SO4 + NaOCl

CIP (30d): NaOCl + citric acid + HCl

* Valve control: 8 Wh/m³

+ CIP: 4 Wh/m³

0.9 Wh/m³

Return flow: 5%
WWTP effluent Ø

6 mg/L SS

41 mg/L COD

0.33 mg/L TP

Filter effluent Ø

< 0.1 mg/L SS

26 mg/L COD

23 µg/L TP

Electricity demand [Wh] relates

to influent volume flow [m³]

1000 J/m² = 50 Wh/m³

(summer only)

Cooling of power supply: 3 Wh/m³



 

   28 

Effluent quality 

Effluent quality of the ceramic MF modules proved to be of the same high quality than 
effluent of polymer UF modules. From pilot trials, average effluent concentrations of 
< 0.1 mg/L suspended solids, 26 mg/L COD, and 23 µg/L TP have been set as expected 
effluent quality (annual mean) for the ceramic MF process (KWB 2013). With regards to 
legal discharge limits, the ceramic MF scheme is capable of delivering an effluent quality 
of < 50 µg/L TP as 85%-ile. Hygienic quality of membrane effluent is expected to safely 
meet the requirements of good bathing water quality due to high retention (> 4 log) of 
bacteria and viruses in microfiltration (pore size: 100 nm). 

 

Infrastructure 

For the layout of the ceramic MF process, a maximum peak flux of 90 L/(m²*h) has been 
successfully tested in long-term pilot trials (KWB 2013). From the maximum design flow 
(4.5 m³/s = 16200 m³/h), a minimum membrane area of 180000 m² will be required. 
Assuming a typical membrane rack of 80 modules (1 rack = 2000 m² membrane area), a 
total number of 90 single racks is calculated as a minimum. Due to the high robustness 
of the ceramic MF process and separate operation of the single racks, 2 racks are 
foreseen as redundancy following the “n+2” approach (cf. chapter 3.4). Finally, the 
ceramic MF process is designed with a total number of 92 racks and 184000 m² 
membrane area (102% of minimum required membrane area). For UV disinfection in the 
bypass, linear extrapolation from the existing UV plant results in a total number of 2268 
UV lamps at 3.5 m³/s peak flow with security factor (BWB-GI 2012). 

 

Ozonation 

Maximum peak flow of ceramic MF modules may be further increased if pre-ozonation is 
applied to provide continuous oxidative cleaning of the membrane and reduce 
membrane fouling. According to results of short-term pilot trials, pre-ozonation of 
secondary effluent with 7.5 mg/L ozone before coagulation leads to an enhancement in 
maximum peak flow to 120 L/(m²*h), thus decreasing the required minimum surface area 
for the ceramic MF process and related investment costs by 25%. However, pre-
ozonation requires both additional electricity for ozone generation (13 kWh/kg ozone 
(Ried et al. 2009)) and liquid oxygen as feed gas (9.54 kg liquid O2 per kg ozone (Ried et 
al. 2009)), considerably increasing the overall energy demand for the process. 
Nevertheless, this scenario (ceramic MF with pre-ozonation) is exemplary calculated in 
this LCA to show the effect of pre-ozonation on the environmental profile. Additional 
side-benefits of ozonation (e.g. oxidation of organic micro-pollutants) are not directly 
accounted in this LCA, but will be discussed in chapter 4.1.7. If pre-ozonation is applied, 
the design of the ceramic MF process requires a total number of 70 racks (redundancy 
as “n+2”) with 140000 m² membrane area (= 104 % of minimum membrane area). 
Ozone contact tank with a minimum HRT of 10 min is calculated to 2700 m³.  

 

 

 



 

   29 

3.6 High rate sedimentation + UV 

Electricity and chemicals demand 

Prior to the high rate sedimentation process, secondary effluent is lifted by 2 m to 
provide sufficient hydraulic head for coagulation and flocculation tank, sedimentation 
tank, and subsequent UV treatment (Figure 12). Assuming 5 Wh/(m³*m) for pumping, 
lifting requires 10 Wh/m³ influent. Coagulant is dosed in front of the coagulation tank, 
using an average dose of 5.5 mg/L Fe3+ (dosed as FeCl3) estimated by the supplier 
(VeoliaDT 2012). Coagulant is mixed in coagulation tank (mixer: 1 Wh/m³ influent, HRT > 
2 min) before dosing of polymer (0.3 mg/L) and microsand (VeoliaDT 2012). Formation 
of strong and heavy macro-flocs with ballasting sand is enforced by high-energy mixing 
with a rapid tubular mixing unit (Turbomix™, using 3 Wh/m³ influent) in the flocculation 
tank (HRT > 5 min). From flocculation tank, treated water flows by gravity to the 
sedimentation tank equipped with parallel plates for high hydraulic capacity (up to 
50 m³/(m²/h) during rain weather peak flow). Sedimented flocs with encapsuled 
microsand are collected at the bottom of the sedimentation tank by a mechanic scraper 
(1 Wh/m³ influent) before pumping to the hydrocyclone (14 Wh/m³ influent for pumping). 

 

 
Figure 12: Process data of high rate sedimentation + UV (modelled from supplier 
information) 

 

Chemical sludge is separated from microsand by a hydrocyclone in the recycling pipeline 
and returned to the WWTP inlet, while microsand is recycled to the flocculation tank. 
Overall, 4% of influent water volume is estimated to be returned to the WWTP inlet on 
average (VeoliaDT 2012), using 1 Wh/m³ influent for pumping of the return flow. Due to 
incomplete separation of microsand in hydrocyclone, a small proportion of microsand 
(3 g/m³ influent) is lost in chemical sludge and has to be supplemented continuously 
(VeoliaDT 2012). In analogy to other treatment processes, cooling of electric aggregates 

5.5 mg/L Fe

UV

2 m = 10 Wh/m³

850 J/m² = 42 Wh/m³

Return flow: 4%

0.1 Wh/m³

High rate sedimentation dimensioning

Loading rate @rain weather peak flow = 50 m³/(m²*h)

Microsand (~ 120 µm): 3 g /m³

Hydrocyclone

Filter effluent Ø

< 5 mg/L SS

38 mg/L COD

105 µg/L TP

WWTP

14 Wh/m³

0.3 mg/L Polymer

0.1 Wh/m³

Turbomix: 3 Wh/m³

Mixer: 1 Wh/m³

Scraper: 1 Wh/m³

1 Wh/m³

WWTP effluent Ø

6 mg/L SS

41 mg/L COD

0.33 mg/L TP

Electricity demand [Wh] relates

to influent volume flow [m³]

Cooling of power supply: 1 Wh/m³



 

   30 

is estimated to 1 Wh/m³ influent. For the subsequent UV treatment, a minimum UV dose 
of 850 J/m² is assumed to be sufficient for disinfection due to an expected improvement 
in UV transmission after coagulation. With a linear extrapolation from the existing UV 
plant, electricity demand for UV disinfection amounts to 42 Wh/m². 

 

Effluent quality 

Expected mean effluent quality of the high rate sedimentation process is predicted using 
a simple modelling approach based on suspended solids in effluent (Ø 5 mg/L SS, 
VeoliaDT 2012) and calculated phosphorus content of the solids. From the model 
calculations, average effluent concentrations of 5 mg/L suspended solids, 38 mg/L COD, 
and 105 µg/L TP have been set as expected effluent quality (annual mean) for the high 
rate sedimentation process (KWB 2013). For the corresponding effluent standard, high 
rate sedimentation is assumed to reach < 120-150 µg/L TP as 85%ile effluent 
concentration. 

 

Infrastructure 

For the layout of the high rate sedimentation process (see Figure 37 in Appendix), 
supplier information indicates that a maximum hydraulic loading rate of 50 m³/(m²*h) can 
be expected for designing of the process (VeoliaDT 2012). Using the rain weather peak 
flow of 7.4 m³/s (= 26640 m³/h), a minimum surface area of 533 m² is calculated. With a 
security buffer, the total surface of the sedimentation tanks is estimated to 784 m² (VWS 
2012a). For sedimentation and flocculation tanks, required volume is calculated from 
minimum HRT and security buffer to 902 and 2924 m³, respectively (VWS 2012a). For 
the UV disinfection, the number of UV lamps is calculated to 4076 UV lamps for the peak 
flow of 7.4 m³/s, using a linear extrapolation from the existing UV stage. 

 

3.7 Infrastructure 

Lacking primary data on actual material demand for infrastructure due to the prospective 
nature of this LCA, inventory data for all processes is compiled from existing planning 
studies of Berliner Wasserbetriebe (BWB-GI), preliminay design within the OXERAM 
project, literature data on comparable installations, and qualified assumptions from 
experts. With moderate uncertainty of the underlying design assumptions, quality of the 
input data is assumed to be sufficient for the purpose of this study. Due to the long 
lifetime of wastewater infrastructure, the contribution of material demand to the overall 
environmental impacts of wastewater treatment are usually small if sewer systems are 
not within the scope of the LCA (Remy 2010). 

In general, material demand for infrastructure is characterized using the following basic 
materials:  

• Concrete 

• Metals (reinforcing steel, low-alloyed steel, stainless steel, cast iron, copper) 

• Plastics (polyethylene as pipes, polyvinylchloride (PVC-U), glass-fibre reinforced 
plastic (GRP), acrylonitrile-butadiene-styrene copolymer (ABS), epoxy resin) 



 

   31 

In addition to these basic materials for construction, the required excavation of soil is 
accounted based on fuel demand of excavator. For UV lamps and membrane modules, a 
more detailed material inventory is set up to quantify potential environmental impacts 
from mercury use and disposal in lamps and energy demand of membrane production. 
An overview of total material demand for each tertiary treatment scheme is provided 
below (Table 10). 

 

Dual media filtration 

For dual media filtration, material demand is adopted from BWB planning data (BWB-GI 
2012) for the amount of concrete and excavation. Reinforcing steel is estimated to 180 
kg/m³ concrete. Stainless steel and cast iron for pumps and installations and PE for 
piping systems is estimated from literature dataset for sand filtration (Larsen et al. 2010). 

 

Microsieve filtration 

Material demand for microsieve filtration is calculated based on a preliminary design of 
the microsieve process (Von der Waydbrink 2012). Demand for concrete and excavation 
are estimated based on the layout of the tanks: the total required tank volume amounts 
to 2370 m³ for coagulation and flocculation tanks, 4408 m³ for module tanks, and 1450 
m³ for auxiliary tanks (inflow channel, pumping station, filtrate tank). Reinforcing steel is 
calculated in relation to concrete (180 kg/m³). Steel for mixers and pipes and cast iron for 
pumps is calculated from preliminary design data. For the filtration modules, a detailed 
material inventory of the microsieve units (stainless steel, GRP, ABS, PE pipes) is based 
on supplier information (Hydrotech 2012). 

 

Polymer UF 

For polymer UF plant, material demand for tanks, pipes, pumps, foundation and housing 
is adopted from BWB planning data (BWB-GI 2012) for membrane filtration process 
(concrete, steel, cast iron). For membrane modules and racks, a detailed material 
inventory (PVC for membrane housing and pipes, PES for membrane, PP, epoxy resin, 
stainless steel) based on supplier information is used (Inge 2012). 

 

Ceramic MF 

For material demand of ceramic MF plant, no detailed planning data is available. Hence, 
material demand for tanks, pipes, pumps, foundation and housing are estimated to be 
comparable to the polymer UF process. For membrane modules and housing, material 
demand (stainless steel, aluminium oxide for membranes) is estimated from module 
weight and additional assumptions due to lack of supplier information. 

 

Ozonation 

For pre-ozonation, material demand of the ozone contact tank (concrete, reinforcing 
steel) is estimated from tank size (2700 m³). For auxiliary equipment (ozone generator, 
tank for liquid oxygen, cooling, piping), a dataset from literature is extrapolated according 
to the size of the ozonation unit (Larsen et al. 2010). 



 

   32 

 

High rate sedimentation 

Material demand for high rate sedimenation is adopted from prelimininary planning of 
KWB validated by the supplier (VWS 2012a). Demand for concrete and excavation are 
estimated based on the layout of the tanks: the total required tank volume amounts to 
3820 m³ for coagulation and flocculation tanks, 7125 m³ for sedimentation tanks, and 
1450 m³ for auxiliary tanks (inflow channel, pumping station, filtrate tank). Reinforcing 
steel is calculated in relation to concrete (180 kg/m³). For additional material demand of 
the high rate sedimentation process, data has been extrapolated from supplier 
information of a case study (VeoliaDT 2012). 

 

UV disinfection 

For the UV disinfection, material demand has been extrapolated from primary 
construction data of the existing UV plant in WWTP Ruhleben (BWB-GI 2012). For the 
calculation, a linear extrapolation according to minimum UV dose and maximum flow is 
used. 

 

Lifetime of the system components 

The lifetime of the buildings, tanks and equipment for tertiary treatment is used to scale 
the material demand for infrastructure to an annual basis. Thus, the environmental 
impacts of both infrastructure and operation can be summarized into one cumulative life 
cycle inventory. 

The lifetime of system components are assumed based on the economic lifetime of 
system components:  

• Buildings and tanks, excavation: 30a 

• Machinery: 12a 

• Membranes: 7a 

• Microsieve filter panels: 7.5a 

• UV lamps: 3a 

This estimation can be regarded as a rather conservative approach, because the real 
“physical” material lifetime will most probably exceed the economic lifetime of the 
infrastructure. 

 

 



 

   33 

Table 10: Material for infrastructure of tertiary treatment schemes 

 

Material  
Pumping 

station or UV 

High rate 

sedim. + UV 

Microsieve  

+ UV 

Dual media 

filter + UV 

Polymer UF 

+ UV bypass 

Ceramic MF* 

+ UV bypass 
Ozonation 

Concrete [m³]  15000 + 486 12000 + 486 19135 + 486 9385 + 243 9385 + 243 1800 

Reinforcing steel [t]  2700 + 50 2160 + 50 3444 + 50 1690 + 25 1690 + 25 324 

Low-alloyed steel [t]  365 + 36 431 + 36 36 365 + 18 365 + 18 148 

Stainless steel [t]  159 + 28 141 + 28 80 + 28 87 + 13 583 + 13 167 

Cast iron [t]  14.3 + 0.7 14.3 + 0.7 14.3 + 0.7 65.2 + 0.4 145 + 0.4  

Copper [t]  2.6 2.6 2.6 1.2 1.2 1.5 

PE [t]  1.0 + 5.9 4.5 + 5.9 4 + 5.9 142 + 2.8 144 + 2.8 0.2 

PVC-U [t]  23   47  0.2 

Epoxy resin [t]     23 29.4  

GRP [t]   4.8     

ABS [t]   25.9     

Al2O3 [t]      191 5.8 

Excavation [m³]  25000 20000 37500 26750 26750  

UV lamps [pc] 648 4076 3357 3357 2268 2268  

Data based on calculations of BWB planning (BWB-GI 2012), KWB planning (Von der Waydbrink 2012), supplier information (Hydrotech 2012, Inge 2012, VWS 2012a, 

VeoliaDT 2012), and literature data (Larsen et al. 2010)   * infrastructure for ceramic MF (tanks, pipes, housing, etc) estimated to be comparable to polymer UF 



 

   34 

3.8 Background processes 

The background processes describe indirect environmental impacts of energy and 
material demand for operation and construction of processes for tertiary treatment. The 
respective LCI datasets are extracted from the LCA database ecoinvent v2.2 (Ecoinvent 
2010) and are described in detail below. 